Assembly Instructions

1482
Buzz Utility 3 Shelf

—_———— e

IC

FURNITURE




WARNING

FAILURE TO FOLLOW THESE BASIC STEPS CAN LEAD TO DAMAGE
THAT IS NOT COVERED BY YOUR WARRANTY

Lay out all of the components on a soft surface

Read Instructions carefully. as if you were preparing to do a jigsaw puzzle.
Check no parts are missing.

R v
Carefully identify each component, especially Separate and identify each component from the
those that are similar. The most common mistake hardware pack and rest each one in its proper
is getting things back to front. >< location before fastening.

5

\

DO NOT fully tighten screws (leave slightly If glue is required DO NOT set until you are
loose).When the item is fully assembled certain that the parts belong together.
tighten the screws - but do not over tighten. =




What you Need

To Assemble the Body

(Tools not provided)
Flat Blade Screwdriver

Philips Head Screwdriver —
® Mallet DO NOT USE

/Shelf Panel 1 /
(P2)

Back Panel
(P4)

Shelf Panel 2
(P3)

. Back Panel
Side Panel (P4) Side Panel
(P1) (P1)

Shelf Panel 2
(P3)

Back Panel
(P4)

Shelf Panel 1
(P2)

E @

16 x Screw M4.5 x 38 4 x Wood Dowel M6 x 25 4 x Plastic Plug @6 16 x Screw Cap Small
(H1) {H2) (H3) (H4)
1 x Webbing 1 x Pan Head 1 x Flat Washer
150mm x 13mm Screw M3.5x 12 M5.5 X 12 X 0.8mm
(H5) (H6) (H7)

Please make sure y—ou—have all these parts before you start.
 Page 3

780-1482F 3-1




Step 1

You will need:
8 xM4.5x38
Screw

(H1)

Attach shelf panels (P2) and (P3) to the side panel (P1)
Tighten screws (H1) with the philips head screwdriver.

Step 2

NN/

(P2) (P3) (P3) (P2)

Insert back panel (P4)

_ Page 4>

780-1482F4-1




Step 3

You will need:

8 x M4.5 x 38
Screw
(H1)

T f)

\y

(P4)

(P3) (P3)

(P4) )

(P2)

(P1)

Attach the side panel (P1) to the rest of the assembly
Tighten screws with the screwdriver.

Step 4

You will need:

16 x Screw Cap
Small
(H4)

-

(P1)

Cover the screw heads with the screw caps (H4)

Page 5>

780-1482F5-1




Step 5

You will need:

1 x Pan Head
Screw M3.5x 12
(H6)

1 x Webbing
150mm x 13mm
(H5)

1 x Flat Washer
M5.5x12 x 0.8mm
(H7)

&)

Use the screw (H6)

to connect the webbing (H5)

to the top panel

We strongly advise that you use the webbing
provided to prevent the unit toppling.

Step 6

Screws and wall plugs
are not provided please
use appropriate fixtures

for your wall.

< \ﬁ\\\

Seek advice from a qualified trades person
on how to attach this to your specific wall.

Move furniture to its final position, then connect

the end of (H5) webbing to the wall.
Make sure it is firmly attached and make sure it is snug fit.

_ Page 6>

780-1482F6-1




You will need:
4 x Wood Dowel
H2) | i
4 x Plastic Plug
a5 -
(H3) g 2 " (H3)
(P2) (P2)
o e

To stack multiple units together please use wooden

dowels (H2) and align units to connect.
For individual units please use plastic plugs (H3)

Step 8

The job is now complete!

In the interest of our environment
Please dispose of all
packaging thoughtfully

_ Page 7>

780-1482F7-1




